HOWARL PRICE
TURF E[Jl/IPMENT

18155 Edison Avenue « Chesterfield, Missouri 63005

TURF BLAZER

230

PARTS MANUAL

TBS5304 TRACTOR

E48 CUTTING UNIT
EDG0 CUTTING UNIT EDGOR CUTTING UNIT
ED72 CUTTING UNIT ED72R CUTTING UNIT

DO0-484 TL




INDEX

530 ELECTRICAL SCHEMATIC....... oo e s veemssesssnssssssssssmssins sessssanss
ENGINE COMPONENTS ASSEMEBLY ..o e
ENGINE EXHAUST & AIR CLEANER ASSEMBLY...cccoociians
RADIATOR COMPONENTS ASSEMBLY..........

FUEL S EPSI-—E ﬁll-l AR SLEEARERESENANL AN SEESEEF RS EbR bbb riEdd bt Ta e rTa s s TR AT R R R AT Y

FRAME ELECTRICAL COMPONENTS.......

INSTRUMENT PANEL ASSEMBLY .....coicmmmsamimmmssssisermsnsmssnsssessseresssssass
HYDRAULIC S¥STEM - STEERING & DECK LIFT.... e
STEERING COLUMN / VALVE ASSEMBLY ....ccoiimmimimmermemmsamssmsmsens

BRAKE / EMERGENCY BRAKE LINKAGE......c.ccvrsssessesmrmessssmssesssssrsss s ssssas

TRACTION CONTROL LINKAGEF.........cocecevrceansersssmmsrenns

B e

P A e C L O S L.

PP e R —

-

EREEEFEEEd bR EFA PR AR bR ! “

12

16

—

CRUISE CONTROL LINKAGE. ..o smssssssssssssrsssssssss sasssssssssssssses

FRONT DECK LIFT ARM ASSEMBLY ... smess s sannssnns

DRIVE AXLE / TRANSMISSTON ASSEMBLY .o ceeeneenes
STEERING AXLE ASSEMBLY....coiiiiainiiasirsesss sssssssssns s ssssinss smsasessssmsnsans

FRAME HOOD / COVERS AND DECALS ..t srs s s e

SEAT ASSEMBLY.............

]‘MNShXLE J‘HHEMBIJ\I‘-1-1-r+-++-+“-+n-u-r-“---r-“--n-“---“nn-u--u-"u--r-u-ruuu-"uu-- mmarmEmErnE

TRANSIMISSION ASSEMBLY ......coovisimersirresmsress srassssmsnsssssssscansssssss sns sasasssns

STEERING VALVE ASSEMBLY. ... s ssssi i s

CUTTING UNIT ASSEMBLY 48", 60" AND 72" iiimnmmnrerennes

CUTTING UNIT ASSEMBLY (CONT'D) 48", 60" AND 72", e vreenesvrssrees

GEARBOX ASSEMBLY .cciiiiiivirnrirnirmssssrsss essesssssssssresssssans snssssnsssanssssssasss sesssss

B e L L TR L L P R R LT

o 3B

3l

-~ 34

36

K}

P |

44

46

930 ELECTRICAL SCHEMATIC

[Erd  Salioe

REGULATOA

A
OTHAMD
3!

BAT
P

RED

AEL &Y

E ol Rl
1=
1 It e 17
s nm 17
— %
m e ]
| |
% PR
¥
B
i , |
E I
] P
3
o o o
5 w w
—f 8 8 .
- C
3 S% 1 B2 |
= &} Wi |
e of
= | L b I -
; L |n 1 i!— E
™, 4 ] 15 @
< SE E
ax I
[T |
F g |
i It g
’_/\/\_{ :
|_-fV“\._.| :
)
LI'\J'\_| 2

org

RAED

HEUIT. oW,
R —— g

CEAT SWITCH

L]
N .Hr
*{E-:: ol

TIME DELAY

—

CAUISE =W,

[ 19
i—
WHT
PUA

RED

BAAKE 54,
& o GapsBLn 6 o= GRNABLK11

BRASE Tw,

CRLISE
colL

O

e BLUSBLE

AZLAY

h W
i
]
—— am
— HHE —

i 2e o [ v
£ asz T /" rd
T Lo I-._ i R
; AT i - | 2
! HEl — g

=]
—_— |- MR T

1aF
i

I

= =
- )
5 3
J x
a =

;

|— =

.

[ =]

i

! =

g

o

i

W

=

0

TG
i .l'f _\\r ! R | =
Lt~ 4 = ™ =
TEL | | iy
| ) -,
BE= M B o LA
=T e e | -
Iw ’ -*
i — W L =
u
wd
{3 o | —
B — W by 2
N S
o

F

AL T
FWITCH

— . e

-

EALISE OPT (oM —

YEL

CIFAY =

00-434 7/95 1



00-4B4 7195 2

ENGINE COMPONENTS ASSEMBLY

Item Part # Oty. Description Item Part # ity Description
T4 . . i 04-320 1 Engine-Yanmar 22 H F 45 [e-304 1 Bracket-Thrattle Cable
o 35 68 sm oS 2 DE-332 I Pulley-Crankshaft Fan 46 28372-00077 1 "E"-Chp
o g 7153 J";ﬁ._ 33 54 58 '_ DT\ ::}'-\ - 3 Mg 2 Balt 518"18x1" 47 12475667510 1 Cable Siop
66 % [ ﬁr{ : a® £ H0 s a G5 A ) 4 1271250-44801 1 Switch-Temperalure 48 26756-040002 1 Locknut 4mm
53 j/l & @J g & R s i fE 5 0673 1 Bell-Fan Driva 45 26116-040128 1 Bolidmm
-\12 i a3 ‘_:}I‘- il i1 CR-503 1 Bel-Alamator Drive a0 05-27% 1 Clo-Cable
oo N SR i H 7 D8-382 2 Motor Mount Brt -Rear 81 1086 1 Fiahuasher 114" SAE
&8 G0 hg‘; o [' I "'{: a0 8 08-350 it Metor Mount [solatars 57 1000 Brlf 164" 20 312"
1@'@'3—_ 'F:-; ) 73 3 1507 4 Bolt 3E-16x2" 53 1221 5 Flatwasher 515"
- | 1 1222 9 Flatwasher 38 54 2053 2 Bolt Bmm-1 25x35mm
11 a9-4740 1 FPullzy-ldier ita] 0g-380 1 Matar Meunt Brkt -Right Fron
12 1112 Locknut 3/8™-16 ] 0g-404 1 Backplale Gussai-Righi Fran:
13 2085 Snubwasher 38" D« 11318700 ar 1022 i Gail 518" -1Bx1 114
14 Z0as 7 Flatwasher 5/16" a4k a8 G037 2 anap Ring
15 1020 2 Ball 5M18"-18x3a” o8 0B-333 i Shaft-Far
1 1111 2 Locknut 5/16-18 Bh 1958 1 Hexnut Bmm-1 25
3 17 1990 13 Bolt 1dmm-1 5x25mm E1 1300 2 Key 3M16"1
18 1396 13 Lockwaghar T0mm g2 1126 3 Set Screw 57161 8x 178"
I o= 18 118B50-35150 1 Oil Eiller 53 2220 1 Flatwashar 10mm
I":-:', \?'.- 6 20 DE-4073 1 Backplate Gusset.Lodr G az-310 1 Ground Strap-Enging to Frame
If_.[l!.' I-::" . . 21 08-381 1 Motor Mounl Bracket-Laft Front 65 08420 1 Bracket-Alternator
i B 22 2113 3 Hexnul 12mm-1 75 A6 2034 a Balt Bmm-1 25520mm
p 23 2055 5 Lockwasher 12mm 67 0B-463 1 Rear Mount Brkt -Fan Brng
24 124160-39450 1 Sender-Cil Pressure i) 05-192 4 Flaugetie-Craoss Snaft Brng
25 114 3 Balt 12mm-1 ?5x35mm ;o Ce-734 2 Bearing-Fan Shal
26 08-334 1 Pulley-Engine PTO 70 CH-46F 1 Mnt Brkt -Aliernator
SRt 27 2105 B BaltBmm-125x25mm 71 08-401 1 Pwet-Fan Belt Adjus!
9.,{1__.1.-’ 8 S5005C 2 Coupling-Drive Shaft 72 2070 G Camage Bolf /16" 18x3/3
T -..E.|-|3 25 14972 Li| Boll 5116241 3a 73 1102 & Haxnut 5/16"-18
K1 1201 16 Lockwasher 5015" T4 O8-738 1 Fullay-Fan
Ky 15 4 Locknut 51624 75 08-205 1 Front Mount Brit -Fan Brng
32 22117-0E0000 2 Washer § TG 2117 2 Balt 1Zmm-1 75-20mm
33 1622 i Bolt 3181651 304 r 1003 4 Balt 1/4"- 201"
34 119520-G6360 1 Link-Selencid Ta 1231 2 Flatwasher 172" SAE
35 1213 Balt 514" 181 79 C8-733 1 Spacer-Fan
36 22272000050 1 Circlip an 08-735 2 Zet Screw 516" 24x5/8"
a7 1501 1 Cotter Pin 115"x1/2" B 08-731 1 Adapter-Fan
38 119620-66820 1 Jaint B2 Q8-737 Fan-Radiator
A5 22360-0800400 1 Snap Hing B3 1200 4 Lockwasher 174"
{ A0 1857 2 Fex Mul Smm A4 08-402 1 Shall Assy -Coupling
. . " [2-281 1 Solenoid-Fuel Shut OH 835 119621.21680 1 Bait 12mmx1 25
rRRARD - 1834 4 Bolt Bmm-1 .0x12mm 86 119620.21241 1 Washar
43 08432 1 Throtlle Cable Assy 57 Dg-74y 1 Pulley-Cramkshafi
o4 1o 1 Lacknut 14720

00-484 795 3



ENGINE EXHAUST AND AIR CLEANER

ltemn Part # Qty, Description Itemn Part # Oty Description
ASSEMBLY
. . i 03346 I P Fflesr 12 08-345 1 Hasze-Engine Air Intaks
2 12470 -91810 1 Gasket-Muffler 13 Q4-038 2 Haose Clamp 2 1/4"
3 1985 4 Hexnut 8mm-1 25 14 4-2581 2 Clamp 2"
4 1201 4 Lockwasher 518" 18 115860-12560" 1 Seal Wasnhor
sy 5 1110 3 Locknut 144720 14 118560-12530° 1 Viing Bolf
s 1220 4 Flatwasher 114 17 08407 1 Clamp-Air Fillar
7 1003 2 Bol 14"-20x1" 14 1000 1 Baolt 1047 20x3:4"
B DB-3E6 1 Intake Hose-Flax 149 10545 B Flarwasher 1/4" Sak
& 119688-12540° 1 Caze Assy | 0&-411 4 Grammet
10 119880-125810" 1 Filter Element 21 1003 q Balt 104" 200 1"
" 0o-037 1 Decal "Ether” 22 00-132 287 Weathersinpping 10d7x3/4"

‘Zan be purchased through Complete Assy. #11988B-12500

kf'
FORWARD . .

oo-ge4 75 4 no-484 7785 D)



00-4B84 7095 E

RADIATOR COMPONENTS ASSEMBLY

'

FORWARD

tem Part & Oy, Descrption Item Part # COty. Descripticn

1 08-355 i Soreen Frame Assy 18 1603 2 Bol 5/16" 158x1 374"

2 05-383 Maunt Brace Assy -Radigtar 18 2044 ;] Flatwasher 50767 SAE

3 08-331 Radiatar 20 1102 5 Hexnigl /15718

4 18-732 Fan Shroud 21 1111 3 Locknul 5A6-18

5 08-328 1 Fadiatar Hose-Top 22 1201 2 Lockwasher 518

& 0B-3849 1 Fadiatar Haze-Lawer 23 1103 4 Hexnut 3/8"-18

15-410 Maunt Brackat-Radiator 24 1202 4 Lockwasher 38

8 08-514 | Suppart Rad 25 1222 4 Flatwashar 318"

g 05120 4 Hoze Clamp p 10786 4 Bolt 104"-20%1/2"
10 0a-02a 1 Radiatar Cap 27 1200 4 Lockwasner 154"
1 05-097 2 Clamp-Winng Harness 28 1056 & Hatwashar 1/4° SAE
12 2085 Wiing Stud 250 1000 Bolt 1. 20x35/4"

B 2100 Recapiacle an 1110 Lacknut 114720

1d 10-083 Wealhersinp 108"« [ 72") 3 1020 z Bolt 5187 18x304"

18 00-083 1 Vieatharstnp 118" | 527 ¥ 1223 3 Flatwasher 516"

15 na-0cAs Wigathersinp 18" 1" [ 45 1/27) 313 =0 1 Catter Pin 3/22"%1°

17 [4-141 1 Clama a4 21 1 Slud Retaino

35 Q0-035 i Diecai “Rotating Blades”

00-484 T/95 ?



00-484 795 8

FUEL SYSTEM

18 . 28
A6
e 15
] 7 Lo
2 s
i . rﬁﬁ 7
T g
T A ) = | %‘"\."‘- S
2 17 18 z
14

P4

FORWARD

tem Part & Qy. Description item Part # Qry. Description
. 1 DE-B03 1 Fuel Tank-Plastic 13 03-705 1 Fuel Hoze-1/4" [ O {FuelMValer
2 0B-E0E 1 Tank Strap-Front Separatar to Fual Furmp) (387
3 ne-807 1 Tank Strap-Sida 14 03-705 1 Fuel Hose-1/4" LD, [Fugl Pump to Fuel
4 0B-700 1 Cap/Gauge-Fuel Filter) (7"}
5 05605 i Support-Tank 16 03-705 i Fuel Hose-1/4" 1.0, (Fugl Filter 1o
i 08-387 1 Frame Assembly Injectar Pump) {157
[Serial #'5 4E£4-0321 and under] 16 03-708 1 Fuel Hose-1/4" 1.0 {Injecior Returmn Line)
DB-631 1 Frame Assemibly 17 04.082 10 i-‘:EE:IE Clamp
(Senal #'s 4E4-0322 through 4E4-D360} 18 2044 1l Flawasher 516" SAE
NB-656 1 Frame Assembly 19 11 5 Locknut 2/16-18
1Serial #'s 4E4-0361 and above) 20 1020 2 Bolt 516" 1Bx3Md"
7 131254.55600 1 Filter Assy -Fuel 21 1765 2 Flatwasher-3/8" SAE
- 124550-85700 1 Filter Element 22 1202 2 Lockwasher 3/8"
A 129335-55700 1 Separator-FuelWater 23 1103 2 Hexnut 1/8"-16
- 1Ti0B1-55810 1 Filler Elemenl 24 10040 1 Boll 1/4"-20x2/4"
9 0a-604 1 Mounting Bracket-Separator 25 1064 2 Flatwasher 174" SAE
10 03-247 2 Fitting-20* 26 1200 3 Lackwasher 1/4"
11 05419 1 Maounting Bracket-Fueal Filter 27 1101 1 Hexnut 1/4"-20
12 03-705 1 Fuel Hose-1/4" | D. (Fuel Tank to Fuelf ZB 1003 2 Bolt 1147-20x1"
. Water Separatar) (24" z29 1936 2 Bolt 5/16"-18x2 34"
30 1803 1 Bolf S16"-18x1 34"

00-484 7/95 g



FRAME ELECTRICAL COMPONENTS

ftem Part # Dy, Description [tem Part # Qty. Description
. . 1 s0ar 1 Baftery 17 1887 3 Flabwasher#10
2 5141 1 Battery Cable-Megative 14 1000 B Baglt 1/47-20w3/4"
n2-178 1 Batiery Cable-Positive 19 5018 1 Safety Switch
4 513ZR 1 Temninal Cover-Read 24 1794 1 Internal Starwashar
51328 1 Terminal Cover-Black 21 1805 Z Hexnut 5/8"-32
5 = 1809 2 Eolt 1/4"-20x5" 22 119680-T7TT1D 1 Rectifier
& DB-052 1 Battery Hold Down 23 02-397" 1 Wire Harness-Cruisa
02-341 1 Solenoid-Cald Stan 24 liL T 6 Self Tapping Screw
02-201 1 Circuit Breaker-40 Amp 23 1200 2 Leckwasher 114"
02-264 1 Relay 26 D&-058" 2 Safety Swilch
i 02-202¢ 3 Pratective Cover
11 [2-2848 1 Safety Swiich
12 1058 8 Flatwasher 1/4" SAE
13 1110 4 Locknut 1/4°-20
14 {5-188 1 Battery Pad
15 1775 3 Haxnul 10-32 ESNA
16 17348 3 Balt 10-32x1/2"
*For units wiCruise Control
NOT SHOWN
. . . 02-284 1 Wire Harness-Chasis
02-310 1 Ground Strap-Engine 10 Frame
02-311 1 Jumper Wire-Circuill Breaker to Starier
= 02-312 1 Jumper Wire-Starter to Solenmd
= 02-313 1 Jumper Yire-Solenaid to Glaw Plugs

4

FORWARD

DD-4B4 T35 1 0 00-484 7/95 11



INSTRUMENT PANEL ASSEMBLY

Item Part # Qty. Description Item Fart # City. Description
. . 1 DB-GEA 1 Instrument Panel 24 d0-13a 1 Decal "High Temp”
Z 1732 i "U* Hut 1/4"-20 21 1781 4 Philtips Machine Screw 10-32x3/47
3 D2-074-A 1 lanitien Swilch 22 00-131 i Dacal "0il Pressure”
4 1056 B Flatwasher 114" SAE 23 T029-Y 1 Decal "Nevar Push”
E 0-397" 1 Wire Hamess-Cruise 24 17E4 1 Starwasher 916"
£ 1000 B Bolt 1/4"-20x34" 25 1765 1 Hexnut 9M1E"-18
7 DE-432 1 Threttle Cable 26 00-124 1 Decal "Cald Start”
& 19498 2 Extemal Lockwasher Keep Mut 10-32 27 1408 10 Flatwasher 318"
] 02.284 1 Wire Harness-Chassis 28 1702 2  Round Head Machine Screw 10-32x1 1047
10 02-283 1 Whra Harmess-nstrument Pane| 2% 00-183 1 Decal "Off"
11 17348 2 Fhillips Machine Screw 10-32x1/2" o 1775 G Locknut 10-32 Mylon
12 1878 Z Hexnut 1118" Special h | 02-212 1 Time Delay Ralay
13 1B7T Z Starwasher 116" a2 08-227 2 Spacer
4 op-1a2e 1 Decal "2n" ke 02-117 z Buzzer
15 02-055 i Gauge Mount Bracket-Ammelar 24 N2-134 1 Switch-Cald Start
14 02053 1 Ammeter - {02-3507 1 Switch-Cruise Cantrol
17 02-026 2 Red Lens 25 512z 1 Haour Meter
18 Q2025 2 Bulk 36 (2-17% 1 Maurm Brackel-Hour Melar
18 02024 2 Socket ay {06-274" 1 Relay-Cruise Contral

. . *For Units wiCruise Control

FORWARL . .

I0-484 7/95 1 2 00-4B4 T/5 1 3



HYDRAULIC SYSTEM =

5 Qty. Description Item Part # aty. Dascriptien
STEERING AND DECK LIFT
. . © 13486 1 Lift Cyhnder - 08714 1 Tube-Supply Line
I 13483 1 Fitting-50° 20 08641 1 Tube-Auxiary =
3 13-313 1 Hose-Casa Dran - 08-¥13° 1 Tube-Awimry
s 13482 2 Fithng-45° 21 08839 1 Tube-Power Steenng Right ~
s 13209 1 Hose-Valve lo Cylinder - 0TI I Tube-Power Steerng Righl
5 13-405 1 Filling-90° 22 03076 10 Frting-Straghi
v 13-323 1 Fiiting 23 12-339 1 Hose-Power Sleenng
= 03-447 i Conltral Valve 24 12717 1 Tube-Valve Oul
i 08479 1 Knob-Valve Handle 25 1099 2 Bolt w420x1 352"
el | 0B-G23 i Handie-Valve 2B [8-458 2  Clamp-Tube
13023 1 Kit-"C" Hood 27 5-245 1 Brachet-Tube Clamp
T 1058 34 Flatwasher 114" SAE 28 1056 1 Flatwasher 1/4" SAE
13-760 1 Steening-Cylinder 23 1200 3 Lockwasher 144"
13-778 1 Seal Kit for #13.760 3a 1005 1 Boit 1/4%-20x54"
T4 (3-B63 1 Fitting-a0° KR 0J4-141 1 Clamp-Hose
15 13-338 1 Hose-Power Siearing 3 134977 1 Transmasion
18 13-048 1 Steanng Valve
23003 ! Seal Kt for #13-248
17 DE-s4Dmt 1 Tube-Case Drain -
- DB-T12° 1 Tuba-Caze Orain
. . 2 DB-538 1 Tube-Power Steering Lefl —
- 0a-710" 1 Tupe-Power Stesnng Leh
18 08-B42° 1 Tube-Supply Ling =

*Far Units With Serial #'s
4E4.0268 Through 4E4-0271
4E4-0273 Through 4E4-0275

4E4-D0279
4E4-02B1 Through 4E4-0314

**For Units With Serial #'s

4E4-0315 And Up

yal
FORWARD . .

mn-84 705 14 oo-4e4 785 1D



STEERING COLUMN / VALVE ASSEMBLY

n0-4E4 795 16

g

FORWARD

tz2m Part # Qty. Description Item Part # Qty. Description
1 13348 . 1 Steerng Valve 7 05144 1 Zap-Steenng Whesl
ﬁ% = 1 Seal Kif for #13-248 g DO-411 1 Decal "HPTE LOGO"
2 {8-673 1 Muount Bracket-Power Steering Valve g 2173 4 Ball Gmm-1.fx20mm
3 13-705 1 Steering Column 10 1200 G Lockwasher 14"
4 08-632 1 Suppart Bracket-Steering Column 1 1221 4 Flatwasher 516"
5 15-125 1 Sleernng Wheel 12 1111 4 Locknut 5/16-18
g 2171 1 Jarm Mol 16-1 5 13 1020 4 Boll 516" 182304
14 1000 2 Boll 1/"-20x 354"

0g-484 745 1 7



00-484 7/95 1 3

BRAKE / EMERGENCY BRAKE LINKAGE

FORWARD

e Part & Qty Descriptian [tem Part # Qty. Description
1 8-555 Imermediate Shaft Assy (R H Brake) 74 1524 1 Bolf 308" 1611 14"
2 Q8-554 i Imermediale Shafl Assy 1L H Brake) 25 52VE 2 Fad-Brake Padal
3 05-561 1 Tube Assy -Intermediate Shatt (R H 2B 08-671 1 Groove Fin 114" 348
4 05-a60 1 Elﬁiﬂiss?.-l-ﬂemed-‘atﬁ Shaft (L H 27 Q8-685 Lalch Plate-Park Braks
] 0Z-G37 2 E;ig?-rlmermeduale Shaft 28 1603 Z Lacknut 3824 ESNA
g 03-558 2 Link Aszy -Pedal to Intarmediate Shafl 24 Q5-552 1 Kay-Brake Shaft
OB-686 1 Link Rod Only 30 1557 4 Balt 2871621
209z 2 Jdarn Mut Only 515”24 31 1112 4 Lockrul 3/B"-15
- 05-148 2 Yoke Assy. Only {For units wio Cruise) iz N8-653 1 Cross Shatt Assembly (L H Brake)
[8-675 2 Yoke Assy. Only (Far units with Crusa) 33 na-go2 1 Cross Tube Assembly (R H Brake)
7 [H-653 2 Lirk Assy -Infermediale Shat 1o Axle 34 DB-67Z 1 Cover-Hrake Shafts
a 2084 g E?:; Pin 51167 94 K] 0B-8350 2 Suppen-Brake ShafTube Assy
3 2078 4 Caottar Pin 30727 1/2 3B 05-127 1 Knobk
14 G128 2 Brake Lever Assembly ar 08-670 2 Bushing
11 4114 Z Sorng 38 1221 4 Flatwashear 515"
12 05-674 2 Waadruff ey 318 < ¥8" 35 1201 4 Lackwasher 5/18"
13 N&-569 B Bushing 40 1213 4 Balt SM57-18x1
14 1020 12 Balt 515" 18x3r4" 41 0B3-865 1 Rod-FParking Braks
15 1111 12 Locknut 5/16-18 42 O8-573 1 Mount Bracket-Power Stearing Vaive
16 1507 d Boll 3/8"-16x2" 43 10565 “ Flatwasher 1/4" SAE
17 1202 3 Lockwasher 38" 44 05-278 1 Spring
18 1103 2 Hexnul 3/8"-15 45 1945 2 Bolt 1/4"-20x3/2" Sell Tapping
19 1500 z Grease Fiiting 46 [H-EB4 1 Shaft-Parking Braks
20 2234 2 Bolt SME°-1Bx3" Full Thread 47 1734 1 Rall Fin 141 114"
21 1600 = Cotter Pin 3/32"x1" 4B 39-141 i Retaining Ring-5/8"
22 03-G49 1 Lever-Brake Shatt 49 4122 i Bushing
23 1142 2 Hexnut 316°-18 50 08-567 1 Cover Plate-Brake Lavars
51 D2-563 1 Parking Brake

00-484 7/95 1 g



TRACTION CONTROL LINKAGE

Bem  Pank Gy “Description tem  Part# aty. Description
. . © 08384 1 Padal Assy. 22 1603 1 Lockmwust M8"2d4 ESNA
: 00048 1 Anti-Shud 47x10" 23 13977 1 Transmission
D4- 146 1 Ball Joimt 971618 24 08-413 1 Maunt Brkl-Shack
2 DB-O34 1  Pedal Brkl -Trans 25 08038 1 Brki-Spring Centanng
D8-102 2  Bushing 26 08467 1  Shock Absorber
z 08-373 1 Linkage Rad-Trans 27 1218 3 Machine Bushing 5/8"
1108 2 Jam MNut 911618 28 DB-103 1 Spring
5 1854 2 Bolt WA™-16x5 1147 28 1221 1 Flatwasher 2M1E"
] 1768 6  Flatwasher-8~ SAE 08039 1 Mnt Brit-Neutral Swilch
1112 1 Locknut 3/8"-18 3 1852 1 Bolt 3/8"-16x5"
; 1784 2 Flatwasher-3/8" SAE 32 1202 2  Lockwasher 358"
1111 3 Locknun 5016-18 33 1222 2 Flatwasher 18"
2044 4 Flatwasher 51158 SAE 34 1810 1 Ball 3/8"-24x6 1/2"
‘2 1020 2 Balk &M1E™-18x374" 35 0B-040 1 Opar, Tab-Neautral Switch
£ 1022 1 Balt SME™-1Bx1 104" a6 1816 1 Half Locknu 3/8"-24 ESNA
1% 1102 1 Hexnut 516718 a7 1548 1 Half Nul 3/8°-24
i 08718 1 Laver-Hydra 38 08-117 1 Ball Joint
18 1605 2 Cotter Pan 178" 1" a8 1805 2 Hax Mul 2/8" 32
1= 1131 1 Roll Pin 17471 40 1798 1 Sierwasher-5/8" Internal
i D4-247 1 Rubber Bushing 41 sma 1 Safety Switch-Meutral
. . Z 1223 1 Flatwasher 1127 42 0B-102 2 Bushing

FORWARD . .

0o-484 THE 2“ 00-434 795 21



o0-484 796 2 2

CRUISE CONTROL LINKAGE

FORWARD

tem Pang Oty Description tem Part ® Qry. Description

i 08-718 1 Mauni Brii -Coil Assy 12 DE-580 1 Clamp-ire

2 08373 1 Coail-Crulse Contrel 13 1601 1 Cotter Pin 1/16"1/2"

3 05-483 1 Disk-Cruse Centrol 14 1220 As  Flatwasher 14"

a 18-719 1 Hydro Lever 15 1220 MEZM Flabwasher 174"

3 By ' Transmizsion 16 1004 1 Boll 174"20x1 144"

5 At ki 7 M 1 Rall Pin 1a"%1"

7 1 Sdiliing 18 1856 2 Hexnut 1/4".28

: 14 3 IWARHB TR 18 05-512 1 Link-Cruise Cantrol

~ 1201 1 Lockwasher 5/15" 20 06394 5  RaedEnd

8 1016 3 Bolt L4”-20x12" i 1656 2 Boll 5/1618x2 V4"
"o T Boll 120" 2 1020 | Bolt SHE"18x3"

23 (RRR 2 Locknut 5/16-18

00-284 7/95 23



00-484 7/95 2 4

PTO SYSTEM

V'

FORWARD

TEM Part Qity. Descriplion tem Part# Qity. Description
1 08-723 1 PTO Lever Assy 38 2112 1 Balt 3/8"-16x4 /2"
2 05-464 1 PTO Handle Grip 40 0a-247 4 Rubber Bushing
i) 1863 1 Cotter Pin 1/8"x1" 41 08-354 2  PTO Pivol Bushing
q 1111 4 Locknut 5116-18 42 1112 2 Locknu 3/8"-18
5 09-128 4 Spacar 43 1811 1 Boli 3/&8"-18x3"
& 1022 4 Bolt 5M16™18x1 154" 44 11 4 Locknut 5/16-18
T 09-0%3 4 Bushing 45 2085 2 Flahwasher
:] 1231 1 Flatwasher 1/2° SAE a4 DB-350 1 Engine Mount
g 08-360 1 Rod Asey. {Includes Ball Joinis) 47 16888 2 Mt 1 /8712 Slated Half Mut
08-433 1 Rod-PTO Link 48 1608 1 Cotter Pin
10 09-029 1 Lever 49 2115 1 Hey 1/4"x2 378"
11 1213 1 Bolt 516" 18x1" 50 08-338 1 FTO Shaft
12 0e-338 1 FTO Prot Tube Assy =3 1952 1 Wondruff Key 1/4" 78"
13 2087 1 Waadruff Key 1/8"x5/8" 52 1402 1 Roll Pin 5/16"x1 5/8"
14 0e.361 1 PTO Belcrank 53 2000 1 Setscraw WB-16x38 Knur Pont
15 08-353 i Hed Assy (Includes Ball Jomis) 54 08-435 1 PTO Shaft-Female
0B-434 1 Red-PTO Link 04-1168 1 PTO Shaf-hMale
18 1212 2 Bol 5716"-18x1 4145 - U-Jam! Repair Kif
17 1220 4 Flatwashar 1/4" - 08-365 - Complete Ass'y-PTO Shall
18 1201 2 Leckwasher 5M18° 55 1501 1 {Grease Fiifing 45°
19 1102 2 Hexnut 516718 56 08.338 PTO Mnt. Plale Assy
20 08.352 1 Lower Belt Guide 57 1863 1 Cotter Pin 1787x1 142"
21 1805 1 Canter Pin 1/8"x1" ] 2113 2 Hexrut, 12mm-1 75
22 1103 1 Hexnut 31816 50 2114 2 Boll 12mm-1 75x35mm
23 1857 1 Ball VE-16x1" 60 1032 1 Bolt 348°-16x1 172
24 0B-353 1 PTO Brake M. Brit E1 1103 1 Hexnut 3/8"-18
25 0B-341 1 PTD Brake 62 08-362 1 Lirk-Belcrank to PTO Tube
26 1231 1 Flatwasher 172" SAE 63 08-340 1 FTO Belcrank Assy.-Engine
27 05-251 1 Upper Belt Guide 64 04081 2 Grease Filling
8 17689 1 Flatwasher-28° SAE L] 4187 1 Bushing
24 1112 1 Locknut 31816 B 123 1 Flatwasher 1/2" SAE
aa 8-412 1 FTO Brake Spring &7 2084 2 Yoke Pin
Ky 08-335 1 PTO Pulley 68 08-082 2 Fue Clip
v 2108 2  Sg. Head Selscrow SME™-18x1" 60 09143 4  Ball Joint Rod End
33 04277 2 Shaft Seal 0 2062 5  Jam Hut 5ME°-24
34 05-234 2 Spacer 71 08-408 1 FTO Belt
35 04-275 2 Baaring Cona 72 1845 1 &” Safety Wre
36 04-276 z Bearing Cup 73 2055 2 Lockwasher 12mm
3rF 08-337 1 PTO Tube Assy 74 1020 4 Bolt 316™18x308”
k] 1502 2 Grease Fiting 90° 75 1222 1 Flatwasher 3/8°

00-484 7/95 25



00-484 785 26

FRONT DECK LIFT ARM ASSEMBLY

i
o
=
P it
o i S
| ! %“_'_!;’\
| s

= 5 Y. Ty KIF:E
e 7 / 2 -
i ; / el
. “"x\_::'{‘—‘ﬁ— ___,I'I-\ ! ;/-\.
Illld\“\ ~~.“ . - .,..-""f f{;—'
SO e i
1 2 -;Jlf'_ﬂﬁf‘ =%
™ | || st -’fﬂfo
PN ~3 ]
I. e | G —
BN T | é; ’
HX?QM h‘x\_‘_ | i IElI:.__ 11
ey 5 | 10
L 4| 4

L, g
1 L20N
~o % TN S
3’f K“"-x__'_:_,."-t:.\ "'H-\.H
b b SN
& R
@ @Hﬁ-l
l_..-f "@h:_,
7 B 4
g % ©

FORWARD

rd

Part # Qty. Description Item Part # Cty. Description
QB-508 2 Mount Bracket-Lift Assy 7 1112 L Locknul 2/8"-16
DB-507 1 Lift Bar B 05-1424 2 Lift Chain-5 Link
0B-242 1 Lift Arm Assy ] 1G11 4 Bolt 3/8"-15x3
4121 2 Bushing 10 2079 ;| Flatwasher 308"
1457 2 Boll 3/8"-16x17 1 1926 1 Rell Pin 10471 154"
1222 2 Flatwasher 3/&" 12 1500 1 Grease Fitting-Strag

00-484 795 27



DRIVE AXLE / TRANSMISSION ASSEMBLY

00-484 7/95 28

FORWARD

=m Part # iy, Description Item Pan# Oty Description
1 0&-347 1 Support Bar-Transmissian 18 1611 ] Boly 3/8"-16x3°
2 08-877 1 Transaxle Assembly {9 1892 2 Bolt 348°-16%6"
3 13-680 1 Filler Tube 20 1958 1 Bolt 38" 165
4 13-699 1 Dip Suck e 1854 1 Belt 2/8"-16x5 1447
5 13405 1 Fitting-50° 22 1202 4 Lockwasher 348"
s e028 1 Gazket 23 2119 & Flatwasher 38" - Hardened SAE
7 6031 1 Snap Ring 24 BE02 | Woodrull Key 316" x 34d°
g 05116 1 Gear-Transmission 25 10566 1 Ball &M1& -24x1 1727
g 13.977 1 Transmission 26 13.947 1 Fiting
10 Dp-0f2 1 Couphng Adaplor-Sundstrand 27 B023 1 Clamp-Hoge
¥ EQ33 1 Filter-Transmigsign 28 6071 1 Renforcement Spang-Hosa
? 08-038 1 Spring Containing Bracket 29 B552 1 Hose Assy
13 0B-413 1 Mount Brackel-Hydro Pedal Shock an 0e-070 2 Dnve Wheel Assembly
4 a027 4 Spacer — 0e-071 —  Rim Only
15 Mz a Locknut 3/8°-16 — oe-0v2 —  Tire Cnly
6 1222 8 Flatwasher 18" — DBa-073 —  Rapair Tube
17 2078 7] Flawwasher 3/8” Hardened 3 04-142 M Lug Nut

D0-4B4 7795 29



oo-4¢4 7785 o0

STEERING AXLE ASSEMBLY

e

FORWARD

tem Part # Descripticn Item Description
1 0a-425 Rear Weight 22 Ball Joint-Fight Hand
2 0B-428 Rear Yoke Azsy 23 Cotter Pin 1/8%x1
3 0§-272 Axle Fival Pin 24 Jam Mut 911818 Lall Hand
4 08-720 Axle Assambly 25 Jam Mut SHE-1E Rghl Hand
5 13-760 Cylinder-Stearing 26 E&-ﬂ#ﬂﬂs"fsg Tie Bed
13-778 Seal Kit for #13-760 27 Bushing
5 08-275 Spindle-Left 25 Gireasa Fitting
08-345 Spindle-Right 20 Flatwasher 1" 1.0
7 04-008 ) Wheel Hub a0 Clamp Assy
G 05145 2 Rear Vheel Assy K Ball Jaini
J5-160 Rim Cnly a2 Mylgn Half Mut 2/8"-18"
a8-109 Tire Only KX Cotter Pin 108" 102"
03-110 Tubs 24 Collar Pin 178" 12"
] 05-265 Z Sieering Lever 35 Key 104 34"
10 Q5-343 Bell Crank Assambly 35 Jam Mut 14213
1222 B Flatwasher 3/5" 7 Set Screw 102"-13x1"
12 1202 B Lockwasher 3/8" 2A Catler Pin 1/8"=2"
13 1041 B Bolt 3/8"-16x3 1/27 35 Zeal
14 1794 Roll Pin 154721 104" 40 Beanng Cone
15 04-011 Castle Mui 41 Beanng Cup
L 1235 1 Flatwasher 354" SAE 42 Flatwasher 17 SAE
04-325 2 Bushing 43 Slotteo Nut 1"-14
18 1112 2 Locknut 37816 ad Hub Cap
fLr] 1836 4 Castle Nut 2/B7-24 45 Lug MHut
20 1507 2 Boll 3/8"-16x2" 45 Grease Fiting 90"
21 (g2t 2 Ball Joint-Left Hand 47 Grease Fitting-Straight
oY% -775

00-484 TrAE 31



00-484 735 32

FRAME HOOD / COVERS AND DECALS

FORWARD

#m Part ¥ Qty. Deserptian Item Part # Qty. Description
08-387 1 Frame Assembly 22 1600 1 Caller Pin 3532717
(Senal #5 4E4-0321 and under) 23 08146 1 “J" Clip
DE-B3 1 Frame Assambly 24 00-164 1 Decal-PTOM M Walve
{Senal #'s 4E4-0322 Through 4E4-0360) 25 111 1 Locknut 5/16-18
05-656 1 Frame Assembly 76 1102 1 Hesnut 5HE-18
{Senal #'s 4E4-0361 and up) 27 1003 1 Balt 1/4"-20x1"
2 0g-385 1 Hoed Assy 28 201 1 Set Screw 5/16"-18x1/2"-3quare Head
3 0421 80" Edge Tnm 29 08-056 1 Rod-Cover Latch
4 Ce-0&7 1 "T" Handle {Senal #'s 4E4-0321 and under)
5 1601 4 Cotter Pin 116" % 1/2" 0B-536 1 Rod-Cover Lateh
B 08-111 2 Cable-Hood Restraint (Senal #'s 4E4-0322 and abave)
7 05-206 . Latch-Hood to Frame 3D 1101 1 Hexnut 172720
&8 2111 4 Pap Rivel N J0-634 1 Decal-Operating Instruchions
] 2110 4 Fop Rivet a2 00-Luld 1 Decal “Diesel Fuel
o 1000 6 Bolt 1/4"-20x3/4" Self Tapping 33 08-392 1 Flaar kial
| 1220 3 Flatwasher 174 34 oo-047 1 Anti-Shp Matenal B"x6"
12 J8-431() i Seal Spring 35 00181 1 Drcal "530°
13 1114 i Locknut 1/4°-20 e 00-185 1 Decal-Parking Brake Lock
4 1732 5 U7 Wut 144720 (Senal &5 4E4-0360 and under)
13 1056 - Flatwashar 174" SAE 00-635 ! Decal-Parking Brake Lock
= C0-155 1 Decal-Hood (Lafi) {Senal #'s 4E4-0351 and abave)
17 1945 1 Bolt 1M4"-20x3/8" Seif Tappng 37 08-418 1 Access Cover Assy - Fillar
15 1200 1 Lockwasher 154" {Senal #s 4E4-0321 and under}
{4 a0-160 1 Decal-Hood {Right) - 08-843 1 Access Cover Assy. - Filler
el 08-384 1 Access Cover Assy [(With Laich) [Sanal #'s 4E4-0322 and abave)
(Seral ¥ 4E4-0321 and down) 38 08177 1 FRear Wemght
0B-635 1 Access Cover Assy. (With Latch) 39 1231 2 Flatwasher 112" SAE
[Serial #5 4E4-0322 and above) 40 1203 2 Lockwashar 1427
21 08-064 1 Prap Red-Access Caver a1 1588 2 Bolt 172"-13x2 4"
= 1874 i Bolt 17271328 1727

00-484 7195 33



00-484 795 34

SEAT ASSEMBLY

#m Part @ Qty. Descnption ltem Part# Qty. Description
05-431 | Milsco/Deluxe Seat Cushion Assy 12 1102 8  Hexnul 516718
2 05-B59 i Armrest Assy (R H 13 05-432 1 Suzpension wiSeat Shdes
3 05-558 | Armresl Asay (L.H.) 14 05-545 1 Seat Sides
4 L8-740 1 Seat Shde 13 1111 g Locknut 5M6-18
2 09-741 1 Seat Shde wiHandls 16 05-547 & Spacer
ot 08742 1 Rubber Cap 17 1221 4 Flatwasher 5/16"
7 08-678 2 Seal Spring-Milsco Seat 18 1201 “ Lockwasher 516"
: 1020 4 Balt SME™-18x3/4" 19 1020 4  Bolt S/18"-18x34"
z ] 1213 4 Bolt 516" 18x1 20 2044 4 Flatwasher 516" SAE
10 1221 4 Flatwaszher 516" a1 05-432 1 Suspension Assy
& 1201 8 Lockwasher 818" 22 OB-743 1 Standard Seat Kit
23 08-726 1 Deluxe Seak Assy

GO-4B4 755 35



bD-4B4 7/B5 3‘5

TRANSAXLE ASSEMBLY

Complete Assembly
# 08-677

2 Part # Oty. Description Item Part & Qty, Description
05-985 Upper Housing 25" 8039 2 Thrust Washer
05-584 ] Lower Housing & Tube Assy 307 BOE T 4 Bailt
GO2E 1 Flug 31 B0:20 1 Gaskal
A G554 1 Retaining Ring 3z B0 z Fir
G055 1 Fhimwasher 33 110 & Hexnut 5116"-15
H556 1 Beanng Cone 34 1201 & Lockwasner 5/15"
5105 1 Bearing Cup 35 G015 1 Went Tube Assambly
EO50 1 Spacer a5 GODE 2 Seal
o ERST Set  Ship I G114 2 Beanng Retainer
B508 1 Bearing Cup K1 G007 2 Beanng 3et
B253 1 Baaring Cane as BO85 5 Ball
G550 1 Finion/Gear Assembly a0 2068 B Spin-Locknu
6110 Sour Gear 4 §115 2 Dust Cover
ar B0204, Gaske 4z 5116 2 Brake Mounting Plate
GOEE Cavar 41 6117 4 Brake Shos
G0ES & Bol 44 8118 2 Spring-Righ
T 1023 g Bolt SME-18:1 12" 45 E114d 2 Spring-Lefl
i G0e3 2 Cap 45 E120 2 Soring-Lower
G357 1 Differantial Case 47 g121 2 Sar Wheel
H45 1 Pin 45 BE122 Z Ady Tube
BOEE 140 Bl 49 B123 2 Tube
iy E036 3et Shim aa E124 Z Sezal Flaie
3" E111 2 Beanng Cong 51 5125 Axle Shafi-Right Side
£112 Beanng Cup - J8-EB2 1 Axle Shafi-Lefl Side
'y BlE5 1 Shaft 52 BOTD 10 Lug Bait
et BT 2 Thrust Washer 53 GIZE Z Brake Laver Assembly
i Bo42 pa Gear 54 6127 4 Lever Ret Chp
25 G113 i Gear 55 DA-0BE 2 Brake Drurm

"ltems Included in Third Member Kit #08-683

00-484 795 3?



00-484 795 33

TRANSMISSION ASSEMBLY

Complete Assembly
#13-977

m Part # Qty, Doscription ltem Part # Qty. Description
2 B551 1 Charge Pump Kit 26 D3-482 1 Lip S=al
B 234030 1 Change Fump Housing Kit i G507 1 Relle: Beanng
23029 i Housing Assembly 28 6526 2 Check Valve Assembly
, 6514 2 Pin 29 6529 2 “0" Ring
3 03584 Hall Bearing a0 6530 2 Back Up Ring
3 23-031 i Swashplate 31 23-040 2  "O"Ring
5 23032 £ Thrust Flate 32 G323 2 Plug
5 6502 i Trunmaon Plate 35 6524 2 "0" Ring
7 6503 Trunnian Shati 34 6525 2 Shim Kit
| Go04 2 Viashar 35 23035 1 Implement Reliel Spring
g G501 2 Retaimng Ring 36 8533 2 Implement Reliel Cone
0 5513 3 Spring Pin 37 5522 4 Pipe Plug
t 13479 1 Valva Plate 38 8525 i Charge Reliel Spring
t3 G521 2 Fin 39 23.033 1 Center Saction
3 G320 2 Raller Baating 40 03255 2 Hex Head Screw
rd 03-4B5 1 Fump Shaft 41 6535 Z 12 Point Head Screw
23-044 2 Woedruff Key 42 6348 1 Fitter Unian
5 G518 2 Cyhndar Blazk Kit 43 23034 i Plug
7 G033 1 Filtar e 23041 2 "O" Ring
B 519 1 Vakea Plate a5 23-036 2 Plug
5 23024 1 Moter Shan 45 ) 4 Hex Head Screw
2 23-01% 18 Pislen a7 £536 1 "0 Ring
21 23020 Rirg 45 23038 i Gargtor
2E G543 Hex Head Screw 49 23037 1 Pin
21 6500 1 Gaskel 50 23-043° i Zharge Pump Housing
ia G506 Meedla Bearing n 6540 1 Keedle Eeanng
25 8505 Lip Seal 52 23-039° 1 Lip Seat
53 23.042* 1 Retaring Plug

“These items must be ordered and used together,

BO-484 7135 39



STEERING VALVE ASSEMBLY

) Eart # Qty, Descriptian ltem Part # Oty. Description
. . A 23048 1 Contral Fars Assembly ! 23-052 1 Pin
1 25047 1 Plate-\Weaar & 23053 1 Spacer
23003 1 Seal Kit 9 23-054 1 Plug {Inciudes O-Fing)
3 23048 1 Drivea 10 23055 1 Ball
23-049 1 Bearing Kit i1 23-036 1 Cap-Sarew
2 23050 1 Spnng-Centering Kil iz 230587 1 Cap-End
23-051 i Retaining Ring-Exlernal 13 23-058 1 Gerotor

1 Complete Assembly

o o

00-484 795 4“ 0D-4B4 7/93 41



a0-484 7,95 42

CUTTING UNIT ASSEMBLY
48", 60" AND 72"

§-o0

FORWARD

™ Part # Qiy. Dezcriplion em Part & Qty, Description
07-352 1 Deck Pan 45" 30 Skad Shoe 21 1211 4 Lacknut 3/8"x16
07220 1 Deck Pan 60" S0 Skid Shae 22 07-354 Chuie 48
Ov-222 1 Deck Pan 607 SD Roller 0r-221 1 Chute 607
07-228 1 Deck Pan 807 RD Skid Shoe 07-234 1 Chiste 727
ar-229 1 Deck Pan B0° RD Raller 23 7018 2 Decal "Q5HA Guarg”
07-225 1 Deck Pan 727 50 Skid Shoe 24 1000 2 Hall 1/4"-20e3ig”
07-226 1 Deck Pan 727 5D Raoltar 25 1200 2 Lockwasher 114"
ar-235 1 Deck Fan 72" RD Skd Shoe 26 1220 2 Flatwasher 174"
07-236 Deck Pan 72" RD Rolier 27 1732 2 UM Nut 174720
Z 4282 148" Deck Blade 2B 1068 £ Bolt 58" - 11x5 102"
a7-108 380"  Deck Blage 28 08-121 2 Caster Whneel dss'y
a7-108H 380" Deck Blade High Lift - 08-122 Casler Whael Rim
07-204 7Y Deck Blade 08-123 Tirg
- 07-204H 72" Doeck Blade High Lif (B-124 Repair Tube
3 1107 Af48"  Jam Nut 3/4"-16 03123 Casier Wheel Beanng Ki
17314 GIEDT 72" Jam Nul 17-14 30 1500 ¥ Greasa Frung
4 1206 48" Lockwasher 304 i 4125 2 Casier Yoke
1207 BE0T 727 Lockwasner 1 ETd 07 -016 2 Kinck Pin
5 4277 48" Blade Adaplar 33 4118 & Spacer 1
Ov-0068 380" 72" Blade Adapior 24 1408 4 Flatwashar 17 S4E
g 216G 24 Balt 518" 18x1" GR_H 25 4123 4 -Hing
T 1221 10 Flatwasher 5/18" -] 4121 4 Bushing
H 1201 25 Lockwasher 516" 5. Fi 4117 d Spacer 12°
4 1102 24 Hexrul 5M15°-18 an atgd-A 1 Spring
10 00-054 3 Decal "Relating Blades” 38 1854 s Balt 578" - 1123 194
1t 4129 248" Hear Caster Wheat 40 07-297 4 Spacar
4128 2/60°,72" Rear Caster Whasl it 113 4 Locknul 5/8" - 11
2 1041 2 Bolt 3787 16x3 172" ad o7-214 1 Deck Frame 45°
3 4264 7 Bushing 07-218 1 Deack Frame 60"
07-237 2 Bushing 07-224 1 C=ck Frame 72°
14 1112 2 Lackrut 2815 43 1a-oe3 T Weatharsing 108" x 1"
15 1111 3 Lockrut £/18-18 A4 2026 3 Retaiming Clip
& 4260 1472 Bushing 45 a7-215 3 Deck Hood Knob
i 4225 Wi Roller 45 7035 1 Diecal “Torl Blazer
15 1870 172" Baolt S1E"-18x5" a7 00-054 2 Decal "Ratzbing Blades”
14 1857 4 Ball 3/8"-16x1" 48 07-315 1 Deck Cover-Left 72"
0 1222 8 Flatwasher 308" 07-324 1 Dieex Caver-Left 60
07-327 1 Deck Cover-Left 48"

oo-aes 75 43



CUTTING UNIT ASSEMBLY (CONT'D)

48" , 6 UII AN D 7 2 ] ] tem Part ¢ Qry- Description Item Part 8 Qty. Description

#:50 . . <3 07-316 L Deck Cover-Center 72" Eh 1300 Fa8*  Key Vi€xd
: 07-327 1 Deck Cover-Centar B07 - 1318 VBOT 72" Hey 1/4"x304"
07-325 1 Deck Cover-Canter 487 72 3215 248~  Belt
=0 or-a17 1 Deck Gover-Right 72" - 346z 20607 Beh
q7-323 1 Deck Cowver-Right 60" - 3463 272" Belt
- 07-326 i Deck Cover-Rignt 48 73 1301 348" Key INEIET
51 4287 2 Harger Pin ] 07-059 218" Gearbos Grackel
52 2104 2 Hair Pin Clip . 07-223 4807 72° Gearbox Bracket
53 100m 2 Boll 1/4"-20x3/4" 75 08-330 1 Geartios
54 1204 2 Lockwashar 1747 L= 1602 1 Key 17471 144"
55 04-185 Z Rubber Bumper 7 07-047 1 Vent
56 08356 1 Pusham-LaH 78 1824 4 Bolt 3/8"-18x1 144"
08-357 1 Pugharm-Right TS 1222 B Flatwasher 3/8°
LT 1231 2 Flatwashar 1/2" SAE B 1202 12 Lackwasher 3/8"
& 051428 Z 5 Link Chain Bl 1103 4 Hexnut 28716
1 1213 1 Bolt 151811 g2 1957 g Boll 3/8"-16x1"
B0 2102 2 Clavis Pin 102722 154" a3 08-358 2 Push Arm Pin
&1 1225 1 EFender Washer 5716" B4 1608 P Cotter Fin 1/8™%2"
82 08-271 i Bushing-Taper Lack a5 4122 4 Bushing
o 1219 1 Flatwasher 716" 86 07-233 1 Adjustment Brackel-Gearbox
. . B (4470 148" Pulley &7  0D4-119B 1 Crve Shaft-Male {Dack}
08-269 1We0T 7Y Pulley ¢ Q8233 1 Drnve Shafi-Female (Tractor)
AR 55 A2EES B4R Blade Hub Beanng - 0&-365 1 Drwve Shafi-Complaie Ags'y
J4-105A 660° 77 Blade Hub Bearnnz BB 2000 ] Selsorew WE-16x3i8 Knur Pomi
GE O7-126 Jlag" Blade Hub Only ED 1402 1 Rall Fin 5/16"%7 508"
2 Ov-131 348" Blade Hub Ass'y (wizshall & bearnings) 20 1745 2 Hexnut 7116
- 07-413 60" TZ" Blade Hub Only g1 OE-422 1 Gearbox Guard
07-439 360" 727 Blade Hub Ass'y [wishafi & beanngs) a2 1235 2 Flatwasher 34" SAE
&7 oF-127 3148  Blade Shaft a3 2015 3 U-Mul 5116™18
o7-414 3607 72" Blade Shaft o Q0-087 1 Decal "Blade Nut Torgue”
58 171 4148 Bushing 3/4"x1 104714 GA a5 1983 1 Wioodruli Key 1/M4°x7/8°
- 07011 VED™ ST2" Bushing 17x1 1/2"%14 GA 46 2124 1 Ball 1/2"13x11"
1233 20ar Bushing 1"x1 1/ =18 GA a7 1747 i Locknut 142713
&4 4274 148" Pulley-2 Groove Lol 07-135 1 Raller
04-085 WED"  Pulley-2 Groave %9 07-139 1 Shaf-Raller
04068 17 Pulley-2 Groove 100 7003 1 Decal "Commercial”
70 4107 248" Pulley-Single Groave 101 7013 1 Dacal "48°
0064 2607  Pulley-Single Groove - 7012 1 Decal 6"
(u-DET 277 Pulley-Single Grooyve : 7011 1 Decal 72"

FORWARD

0D-484 7/95 44 00-484 7/95 dﬁ



00-404 795 dﬁ

GEARBOX ASSENMBLY

Complete Assembly
#08-330

Part & Qty. Description item Part & Oty. Description
08438 1 Heusing Right Angbe Drva 12 08447 1 Hsanng & Cup Asgy (This s a lactary
04-437 Cap, Rewinar sizen assembly and moy or may not
OR-438 1 Cap, Relang neluge Rel Mo S sfim washer ] Ref
05-439 1 Shaft, Input 45 3B Lang) Mo B shum washer is included, & MUST
0B-440 1 Shaft. Outpul (T 625" Long) b uged in this location Al old shim
DBE-441 Gear. Bevel (23 eelh) washer MUST be ciscanded |
5447 1 Gear. Bovel (20 teath) 14 U448 2z O Rimg
08-243 1 Shimi(1 120D 21 164" 10D x 002 Thickf | 13 DB-449 Seal QI

|Use as required) 16 08-450 1 Seal, Qi
(if-dd4 1 Shim{Z 00000 21 531" 1D x 002 Thick) 17 054451 1 Shem, Cap Retainer

(Use as reguired ) 18 1213 2 Secraw Hex He Sems S016-18x1
NB-445 2 Beanng & Cup Assy 15 0A-452 1 Ring, Laad

iThis assembly may have 3 22 [B-453 3 Ring, Re@ining

shum washes included The shom 23 (B-454 1 Jam Wul, Wa37-16

washer 15 not requered at this location ) 24 0B8-455 Z  Key, Woodnff
(8-2a5 1 Beanng & Cup Assy 1 This 5 a lactony 25 (8158 | Washer, Flat

sized assembly and may of may not 28 1841 ?  Plug Pige 104"18

include Ref Mo & shim washer  |f Ref 28 1831 2 Flug Pipa 1/8"-27

Mo B shim washer is supohed f MUST 28 A2158 1 Valve, Reliet

ne usad in s lecanarn Al cld shim

washers MUST pa discarded |

00-484 7/93 4?



